B RS T o = R A e

United States Region 4 EPA 904/6-84 119
Environmental Protection 345 Courtland Street, NE July 1984
Agency Atlanta, GA 30365

wEPA Environmental Final
Impact Statement

North Jefferson
County, Kentucky
Wastewater Facilities




s:z" UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
s

REGION 1V

345 COURTLAND STREET
ATLANTA. GEORGIA 30365

AUG 1 C 1984

TO: ALL INTERESTED AGENCIES, PUBLIC GROUPS AND CITIZENS

Enclosed for your review and comment is the Final Environmental
Impact Statement (EIS) for proposed wastewater facilities for
North Jefferson County, Kentucky.

This EIS was prepared in compliance with the National
Environmental Policy Act and implementing Agency regulations.
[...]
Table 2 lists the treatment system proposed for each existing subarea under
the selected alternative. All but seven of the existing treatment plants
would be eliminated by the LS2a system. Extending the regional interceptors
to those seven plants would not be cost-effective. The North County area has
32 unsewered communities. Only two of these--Anchorage and Lake Louisvilla--
would not be sewered and connected to the regional system.

Regional Conveyance System

The selected alternative proposes a regional sewer system to serve
all existing (1990) development in the Muddy Fork basin, the Woodside Creek
basin, most of the Goose Creek basin, the Little Goose Creek basin, and the
Harrods Creek basin (Figure 5). The proposed interceptors total 64 km (40 mi)
in length, of which 2 km (1.3 mi) of the Muddy Fork interceptor are already in
place. Interceptor pipe sizes range from 8 in. (20 cm) to 48 in. (122 cm) in
diametgr. A 1.2-km (0.7-mi) long, 20-in. (51-cm) diameter force main and a
0.22-m™ /s (5-mgd) pumping station are required south of Goose Creek to prevent
the trunk interceptor along the Ohio River from becoming too deep.



20

(1)
(2)
(3)
(4)

(5)
(6)
(7)
(8)
(9)
(10)
(11)
(12)
(13)
(14)
(15)
(16)
(17)
(18)

(19)
(20)
(21)
(22)
(23)
(24)
(25)
(26)
(27)
(28)
(29)
(30)
(31)
(32)
(33)
(34)
(35)
(36)
(37)
(38)
(39)
(40)
(41)
(42)
(43)
(44)
(45)
(46)
(47)

TABLE 2.

Subarea

Bancroft

Barbour Manor

Beha Cleaners
Bellwood Presbyterian
Home

Berrytown

Brownsboro Meadows
Central State Hospital
Cross Creek

Douglass Hills

Dove Creek

Falls Creek

Foxboro

Glenview Acres
Glenview Bluff
Glenview Hills
Glenview Woods

Green Spring

Hite Creek

Holiday Inn

Holiday Manor

Hounz Lane

Hunting Creek North
Hunting Creek South
Ken-Carla

Kentucky Childrens Home
Louisville Country Club
Muddy Fork

Murray Hills

New Market

Norton Elementary School

Plantation
Plantation Hills
Rolling Hills

Running Creek

St. Thomas Orphanage
Shadow Wood

Spring Valley Estates
Springdale

Standard Country Club
Standard 0il Co.
Starview Estates
Thornhill

Timberlake

Walden School

West Creek Apartments
Westport High School
Westport Services Co.

TREATMENT SYSTEMS FOR

Connect
Connect
Connect
Upgrade
WWTP

Upgrade
Connect
Connect
Upgrade
Connect
Connect
Connect
Connect
Connect
Connect
Connect
Connect
Connect

EXISTING SUBAREAS UNDER LS2A

Treatment System

to regional system

to regional system

to Morris Formag system

or replace 20-m~/d (0.006-mgd)

240-m>/d (0.064-mgd) WWTP
to regional system

to regional system
650-m~/d (0.17-mgd) WWTP
to Morris Forman system
to regional system

to regional system

to Morris Forman system
to regional system

to regional system

to regional system

to regional system

to regional system

Continue operation; no upgrading
necessary; may be expanded by MSD

Connect
Connect
Connect
Connect
Connect
Connect
Connect
Connect
Connect
Connect
Connect
Connect
Connect
Connect
Connect
Upgrade
Replace
Connect
Connect
Connect
Connect
Connect
Upgrade
Connect
Connect
Connect
Connect
Connect
Connect

to regional system
to regional system
to regional system
to regional system
to regional system
to regional system
to regional system
to regional system
to regional system
to regional system
to regional system
to regional system
to regional system
to regional system
to re§ional system
110-p~/d (0.028-mgd) WWTP
11-m™/d (0.003-mgd) WWTP
to regional system
to regional system
to regional system
to regional system
to regional system
380-m~/d (0.10~mgd) WWTP
to regional system
to regional system
to regional system
to regional system
to regional system
to regional system




(48)
(49)
(50)
5D

(52)
(53)
(54)
(55)
(56)
(57)
(58)
(59)
(60)
(61)
(62)
(63)

(64)
(65)

(66)
(67)
(68)

(69)
(70)
(71)
(72)
(73)
(74)
(75)

(76)
(77)
(78)
(79)
(80)
(81)
(82)
(83)
(84)
(85)

Subarea

Winding Falls
Woodstone
Anchorage
Barbourmeade,
Brownsboro Farm

Beachland, Mayfair Beach

Blairwood Road
Briarwood
Brittany Woods
Brownsboro Vista
Cherokee Unit
Colonial Terrace
Creekside
Crossgate
Eastview

Fair Meadows
Glen Hill, Regal Hills
Glenwood Acres

Glenview Estates

Limewood Manor, Glenview

Manor, Glenwood
Goose Creek
Hills and Dales
Indian Hills

Juniper Beach
Keeneland
Kingswood

Lake Louisvilla
Lyndon

Manor Creek
Moorland, Whipps
Millgate
Parkside
Robinwood
Riviera
Riverwood
Walbrook
Warwick Villa
Whipps Mill
Wilder Estates
Windy Hills
Netherton Place

(a)

Small-diameter sewers

TABLE 2, (Cont.)

Treatment

21

System

Connect to regional system
Connect to regional system
Rehabilitate on-site systems

connect to
connect to
connect to
connect to
connect to
connect to
connect to
connect to
connect to
connect to
connect to
connect to

(a)

Sewer;
Sewer;
Sewer;
Sewer;
Sewer;
Sewer;
Sewer;
Sewer;
Sewer;
Sewer;
Sewer;
Sewer;

Sewer

regional system
regional system
Morris Forman system
regional system
regional system
regional system
regional system
regional system
regional system
Morris Forman system
Morris Forman system
Morris Forman system

and connect to regional system;

or rehabilitate on-site systems

Sewer and connect

to regional system; or

rehabilitate on-site systems

Sewer; connect to
Seweri Sonnect to
Sewer a s connect
Sewer(a)

regional system
regional system
to regional system

and connect to regional system;

or rehabilitate on-site systems

Sewer; connect to

Sewer; connect to
{a

Sewer s connect

regional system
regional system
to regional system

Continue use of on-site systems

Already connected
Sewer; connect to

Sewer;
Sewer;
Sewer;
Sewer;

connect to
connect to
connect to
connect to
Sewer; connect to
Sewer; connect to
Already connected
Sewer; connect to
Already connected
Sewer; connect to

to Morris Forman
regional system

regional system
Morris Forman system
regional system
regional system
regional system
regional system

to Morris Forman
regional system

to regional system
regional system

Connect to regional system



= A
008 OTUD 1495 CAISY

T:??’Z% NCITH COURTY TREATMENT
- PLANT SITE

Cﬁ

LEGEND
NG INTERCEPTORS
PRUPOSED INTERCEPTORS

SN
S
PO

Fapaen

e

q

(T

OTHER TREATMENT
pﬁnw’%f‘b&rs

& T,

}

%

e

LRy i
e ST s, ~ o N
?—L«z B ngﬁ\w‘ Zo . s 7

S

T <"
Lt

S e P
.
. - P .
e R
o :

ey e TV IS e

L
T
g,
py

s

L T AT S




23

In addition to the regional interceptors, collection systems would
have to be installed in the existing unsewered areas that will connect to the
regional system. These collectors will generally be traditional 8- and 10-in.
(20~ and 25-cm) gravity sewers; but small-diameter sewers (6-in.[15~cm]) may be
less costly in several subareas, as indicated in Table 2. An estimated 123 km
{77 mi) of collectors already exist in sewered areas, and a projected 103 km
{64 mi) of collectors would have to be placed in unsewered areas.

The estimated cost, in 1983 dollars, of the regional conveyance sys-
tem 1s $94 million, of which $31 million is for the interceptor system and $63
million is for the collector system.

Regional Treatment Plant

Discharge Limitations

The selected alternative includes the construction of a 0.28—m3/s
(6.5-mgd) North County Wastewater Treatment Plant that would discharge into
the Ohio River. The discharge permit for this discharge would be written by
the Kentucky Natural Resources and Environmental Protection Cabinet and re-
viewed by the Ohio River Valley Water Sanitation Commission.

At this time, the consensus of the regulatory agencies is that the
effluent limitations for a discharge into the Ohio River from a North County
plant will be based on secondary treatment. EPA will only fund facilities for
treatment beyond secondary if a water quality model shows that advanced
treatment would be needed to meet water quality standards. Effluent
limitations for secondary treatment are presently defined in EPA regulations
as:

Biochemical oxygen Maximum effluent concentration
demand, 5-day (BOD) of 30 mg/L as a monthly mean
and a minimum reduction of 857%
in the influent concentration

Suspended solids Same as for BOD

pH 6.0 to 9.0

Fecal coliform Maximum effluent density of 200
bacteria organisms per 100 mlL as a monthly

geometric mean and 400 organisms
per 100 ml, as a weekly geometric
mean

Prior to design of the North County plant, the proposed discharge will have to
be re—evaluated on the basis of the regulations applicable at that time to see
what the effluent limitations will be.



24

Treatment Process

Preliminary analyses in the alternatives evaluation stage showed
conventional activated sludge to be the most cost-effective liquid treatment
process and aerobic digestion to be the most cost-effective sludge treatment
process for North County. MSD has a study underway to determine an areawide
solution for sludge management, including all of its treatment plants. The
results of that study may affect the selection of a sludge treatment process
for North County. For estimating costs at this point the sludge was assumed
to be digested and dewatered at North County and then trucked to the Morris
Forman treatment plant for disposal. Before final design of a North County
plant, liquid and sludge treatment alternatives should be re-evaluated to de-
termine the most cost-effective process at that time. The unit processes
used for costing the proposed North County Wastewater Treatment Plant were:
preliminary treatment, influent pumping, circular primary clarifiers, conven-
tional activated sludge, circular secondary clarifiers, chlorination, effluent
pumping, sludge thickening, aerobic sludge digestion, and belt press dewater-
ing (Figure 6). The estimated cost, in 1983 dollars, for the regional treat-
ment plant is $19 million.

Plant Site and Discharge Location

The proposed treatment plant site (see Figure 4) consists of approx-
imately 40 ha (100 ac) located between Interstate 71 and the Ohio River in
the vicinity of Bandman Park and the State Railway Museum. It is divided
into three nearly equal sections by a railroad spur and a public road. Pre-
liminary design indicates that approximately 6 ha (15 ac) would be required
for all of the process civil works, equipment, buildings, service roads, and
levee., Thus any of the one-third sections could entirely accommodate the
treatment plant.

The selected alternative includes a shoreline outfall below Towhead
Island for discharge from the North County plant (see Figure 4). At river
mile 603, the discharge will be 2.4 miles downstream of the Louisville Water
Company's intake at Zorn Avenue (number 1 on Figure 4), the main water supply
squrce for the Louisville area. The average withdrawal at Zorn Avenue is 5.3
m /s (120 mgd). The North County discharge will be upstream of three water
intakes (numbers are keyed to Figure 4):

2. Colgate Palmolive industrial water intake (RM 603.7);
cooling water and boiler feed wateg is withdrawn
intermittently at a rate of 0,07 m /s (1.6 mgd).

3. Louisville Gas and Electric Company intake for the
Waterside Avenue Electricity Generating Station (RM
603.7) 3 cooling water is withdrawn continuously at a
rate of 0.02 m” /s (0.4 mgd).

4, Indiana Cities Water Corporation municipal water
intake at New Albany3 Indiana (RM 608.9); average
withdrawal is 0.15 m /s (3.5 mgd).

The proposed discharge location satisfies the policy of the Kentucky Natural
Resources and Environmental Protection Cabinet to refuse permits for wastewater
discharges that would be less than 8 km (5 mi) above a municipal water supply
intake.




9 J4N9id

SCREENING 8

INFLUENT

=] DEGRIT

——  —— )

RETURN iLUDGE
R SRt SETI S _“ﬁ

METERING  pympING

-
i |

SETTUING [l
1

PRIMARY SLUDGE

-
|
{
|
|
1

GRAVITY

]

THICKENING

r—‘—

I
¢
I
L

f

r
¢
T et —j AERATION

% 3 3

EXCESS SLUDGE

PUMPING

[

STORMWATER
PUMPING
STATION

SECONDARY
SETTLING

CHLORINATION r

—t——

T

|
{
I

— ———————

THICKENING

r_
| FLOTATION
I
!

4

AEROBIC
DIGESTERS

BELT PRESS
DEWATERING

TRUCK DEWATERED
—>— ———— SLUDGE TO
MORRIS FORMAN PLANT

[

EFFLUENT
TO
OHIO
RIVER

TREATMENT PLANT
FLOW SCHEMATIC

T4



26

Other Treatment Plants

When the regional system is completed, all but six of the areas
currently served by small-area treatment plants will connect to the regional
system. TFour of the remaining small~area plants discharge to the Floyds Fork

basin: Berrytown (5), Cross Creek (8), Running Creek (34), and ¢+ . :.i¢w Esg-
tates (41). These plants will require upgrading to meet discha‘, - ' “-rds.
The Bellwood Presbyterian Home plant (4) discharges to the Goos. . -- .3in,
and the St. Thomas Orphanage plant (35) discharges to Beargrasms "~ .. : “.ua
plants may need to be replaced by 19390 because of their ages. & ' .o&
limitations for the six plants were determined by the Kentucky » - i "o

sources and Environmental Protection Cabinet. The limitations .| . .y <rom
plant to plant are: .

Flow, gal/d (m3/d) BOD, 2, b

Bellwood Presbyterian

Home 6,000 (23) 2
Berrytown 75,000 (280) 30
Cross Creek 172,000 (650) 25
Running Creek 110,000 (420) 1C
St. Thomas Orphanage 3,000 (11) 30
Starview Estates 100,000 (380) 30

Limitations that are the same for all six plants are:

Ammonia nitrogen (NH,N) 4 mg/L
Dissolved oxygen (DO? 7 mg/L
Fecal coliforms 200 organisms/100 mL
pH 6.0 - 9.0
The regional treatment plant for subarea 18 discharges . : Hite Creek,
a tributary of Harrods Creek; this plant will also continue oper..:‘un. No

upgrading is needed at Hite Creek, but MSD has indicated that ex, .:3ion may be
necessary. The effluent limitations determined by the Kentucky Narural Re-
sources and Environmental Protection Cabinet for the Hite Creek plant are

Flow 4.9 mgd (18,500 m>/d),
BOD 10 mg/L,
and the same limitations for NH3N, DO, fecal coliforms, and pH that are listed
above,
Tt is proiected that the North County population to be served by the
regional system will grow by more than 18,000 people betweern 1980 and 1990.
This growth vwill have to be served by interim on-site systems or small-area
treatment plants. 1If small-area planfg are used to service all of this growth,
the plants will discharge about 7200 m /d (1.9 mgd) to the receiving streams.
The interim systems will be abandoned or salvaged and their service aress
connected to the regional system when it is completed.



27

The effluent limitations for these new small-area treatment plants
will depend on the effluent discharge rate and the discharge location. For the
alternatives evaluation, water quality model analyses were run by the Kentucky
Natural Resources and Environmental Protection Cabinet to determine discharge
limitations for North County. These analyses indicated effluent limitations
may be as restrictive as 10 mg/L BOD, 4 mg/L WH,N, and 7 mg/L DO for some
plants. All plants would have to provide secmn%ary treatment (30 mg/L BOD) as
a minimum.

On-Site Systems

Under the selected alternative two of the subareas currently served
by on-site systems will retain those systems. Aerobic tanks and sand mounds
are recommended for Lake Louisvilla (72). Rehabilitation of failed systems or
construction of community systems is recommended for Anchorage (50).

A complete evaluatlon of all possible causes of system failure is the
key to successfully correcting malfunctions. The troubleshooting process
should look at all components of the treatment and disposal facilities. Cor-
rective action may be as simple as making repairs to the septic tank or as
complex as installing a completely new system. For further information, see
the draft Preferred Alternatives Report (U.S. EPA 1983b) and the EPA design
manual for on-site systems (U.S. EPA 1980a).

3.1.2 Future Needs

For the purposes of this report, future needs arise from the growth
occurring between 1990 and 2000-~the time between the construction of the LS2a
system and the end of the EIS planning period. Under the selected alternative,
LS2a, conveyance and treatment capacity will be provided for existing (1990)
population only, so no future needs would be filled by the regional system.

The system actually constructed, however, may provide future capacity {(such as
the LS2c¢c alternative) and extend to more areas in North County {such as the